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Conducted Spurious Emissions

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

70 15 5 339500 1697.5 OFDM 1@0 see graph -
BPSK
DFT-s-

70 15 5 339500 1697.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

70 15 5 339500 1697.5 OFDM 1@0 see graph -
QPSK
DFT-s-

70 15 5 339500 1697.5 OFDM 1@0 see graph PASS
QPSK

70 15 5 340500 1702.5 OFDM 1@0 see graph -

70 15 5 340500 1702.5 OFDM 1@0 see graph PASS

70 15 5 340500 1702.5 OFDM 1@0 see graph ---

70 15 5 340500 1702.5 OFDM 1@0 see graph PASS

70 15 5 341500 1707.5 OFDM 1@0 see graph -

70 15 5 341500 1707.5 OFDM 1@0 see graph PASS

70 15 5 341500 1707.5 OFDM 1@0 see graph -

70 15 5 341500 1707.5 OFDM 1@0 see graph PASS

70 15 10 340000 1700.0 OFDM 1@0 see graph -

70 15 10 340000 1700.0 OFDM 1@0 see graph PASS

70 15 10 340000 1700.0 OFDM 1@0 see graph -

70 15 10 340000 1700.0 OFDM 1@0 see graph PASS

70 15 10 340500 1702.5 OFDM 1@0 see graph ---

70 15 10 340500 1702.5 OFDM 1@0 see graph PASS

70 15 10 340500 1702.5 OFDM 1@0 see graph ==

70 15 10 340500 1702.5 OFDM 1@0 see graph PASS

Sporton International Inc. (Kunshan) Page Number 1 A3-9 of 21
TEL : +86-512-57900158
FCC ID : WYPS3111



seanron 1as. FCC RF Test Report Report No. : FG402403M

70 15 10 341000 1705.0 OFDM 1@0 see graph ---

70 15 10 341000 1705.0 OFDM 1@0 see graph PASS

70 15 10 341000 1705.0 OFDM 1@0 see graph -

70 15 10 341000 1705.0 OFDM 1@0 see graph PASS

70 15 15 340500 1702.5 OFDM 1@0 see graph ==

70 15 15 340500 1702.5 OFDM 1@0 see graph PASS

70 15 15 340500 1702.5 OFDM 1@0 see graph -

70 15 15 340500 1702.5 OFDM 1@0 see graph PASS
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Conducted Band Edge
NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
70 15 5 339500 1697.5 DFT;;;E DM 1@0 seegraph  PASS
70 15 5 339500 1697.5 DFT&;?E DM 1@0 seegraph  PASS
70 15 5 339500 16075 PFISOFOM  25@0  seegraph  PAsS
70 15 5 339500 16975 ODTSOFPM 25@0  seegraph  PASS
70 15 5 341500 17075 PFLSOFOM 1@24  seegraph  PASS
70 15 5 341500 1707.5 DFT;;gE DM 1@24  seegraph  PASS
70 15 5 341500 o5 DFISOFDM 25@0  seegraph  PASS
70 15 5 341500 wors  PPISOFPM 25@0  seegraph  PAss
70 15 10 340000 17000 DFSOFOM 1@0 seegraph  PASS
70 15 10 340000 17000 PFISOFEM 1@0 seegraph  PASS
70 15 10 340000 17000 PFSOFEM 50@0  seegraph  PASS
70 15 10 340000 1700.0 DFT;P‘gE DM 50@0  seegraph  PASS
70 15 10 341000 17050 DFSOFEM 1@51 seegraph  PASS
70 15 10 341000 1705.0 DFTC')SF;QE DM 1@51 seegraph  PASS
70 15 10 341000 17050 DFSOFEM 50@0  seegraph  PASS
70 15 10 341000 1705.0 DFT;F;SEDM 50@0  seegraph  PASS
70 15 15 340500 1702.5 DFTéf;g}f DM 1@0 seegraph  PASS
70 15 15 340500 1702.5 DFTQ'SF;SE DM 1@0 seegraph  PASS
70 15 15 340500 17025 PFISOFDM 1@78  seegraph  PASS
70 15 15 340500 1702.5 DFTéSF;gIE DM 1@78  seegraph  PASS
70 15 15 340500 1702.5 DFTB'TD'SOE DM 75@0  seegraph  PASS
70 15 15 340500 17025 OFTSOFPM 75@0  seegraph PSS
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N70(15M)_DFT-s-
OFDM_BPSK_Outer_Full_Mid_CH

npulZ'500  Atlen 2048 Tig FreeRun  Cnlor Freq 22 005000000 Gz
Corr GCor Gale Off

0 o
Freq Ret ot (§) IFGan Low  Radio Sid None

Ref Lvl Offset 25.40 dB
Ref Value 30.00 dBm

Measure Trace

Trace Type
RBW. Ampiitude ALimit
000 iz 15530 B i}

T
Trace Average (Active)

Hz 1000 MHz 171

N70(15M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH
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AvglHald 100100
Rodo Std None

KEYSIGHT ot i Wz 500 Al 2088 i Fissun
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o CCorr
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Ref Value 30.00 dBm
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Software Version: 23.06.1602

FR1 N71 ANT1

Transmitter Conducted Output Power And ERP, (Gt - Lc)=-6.75dB

B’;': 4 | scs Ba:t:Wi Arfcn F’ﬁg)("' Modulation RB P(i:\)l\?(:'l(‘(‘i:tBel:) ERP(dBm) | ERP(W)
71 | 15 | 20 |13a600| 673 [PFTSOEOMPIZI50@0s 24.30 15.40 0.0347
71 | 15 | 20 |134600| 673 DFT'Sé%FS?(M PI2| 4 @1 24.35 15.45 0.0351
71 | 15 | 20 |13a600| 673 [PFTSOEOMPIZlg104 24.05 15.15 0.0327
71 | 15 | 20 |13a600 673 | PFSOFOM Is0@os 24.30 15.40 0.0347
71 | 15 | 20 |13a600 673 | PFISOFEM | 4@ 24.31 15.41 0.0348
71 | 15 | 20 |13a600 673 | PFISOFOM l1@t04 24.09 15.19 0.0330
71 15 20 [134600| 673 DFT'S&;ADWG 50@25 23.32 14.42 0.0277
71 | 15 | 20 |13a600| 673 |PFTSOEOMIC] 4@ 23.35 14.45 0.0279
71 15 20 [134600| 673 DFT'S&;ADWG 1@104 23.07 1417 0.0261
71 | 15 | 20 |13a600| 673 | PFTSOFOMO4 150G05 21.84 12.94 0.0197
71 | 15 | 20 |13a600| 673 | PFTSEOMO] 4@ 22.01 13.11 0.0205
71 | 15 | 20 |13a600| 673 | PFTSOFOME 14g104 21.82 12.92 0.0196
71 | 15 | 20 |134600| 673 DFT'Sg:,\EA’M 256 50 @25 19.77 10.87 0.0122
71 15 20 [134600| 673 DFT'S'QO:,\EA’M 256 @1 19.25 10.35 0.0108
71 | 15 | 20 |13a600| 673 |PFTSOrOM204@104 19.19 10.29 0.0107
71 | 15 | 20 |134600| 673 |CP-OFDM QPSK |53@26 22.73 13.83 0.0242
71 | 15 | 20 |134600| 673 |CP-OFDMQPSK| 1@1 22.77 13.87 0.0244
71 | 15 | 20 [134600| 673 |CP-OFDM QPSK|1@104 22.44 13.54 0.0226
71 | 15 | 20 |136100| 6805 [PFTSOEOMPI2I50@05 24.22 15.32 0.0340
71 | 15 | 20 |136100| 6805 DFT'SI'_,’%FS?(M PI2| 4 @1 24.26 15.36 0.0344
71 | 15 | 20 |136100] 6805 [PFTSOEOMPI2l4 104 24.05 15.15 0.0327
71 15 20 [136100| 6805 DFTéSI;g}EDM 50@25 24.30 15.40 0.0347
71 | 15 | 20 |13s100| 6805 | PFISOFPM | @i 24.37 15.47 0.0352
71 | 15 | 20 [136100| 6805 DFTéSF;(S)EDM 1@104 24.15 15.25 0.0335
71 15 20 [136100| 6805 DFT'S(')%ADWG 50@25 23.25 14.35 0.0272
71 | 15 | 20 |13s100| 6805 | PFTSOPOMIC | 4@ 23.29 14.39 0.0275
Sporton International Inc. (Kunshan) Page Number . A4-10of 26
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71 | 15 | 20 [136100| 6805 | PFTSOIOM IO @104 2347 14.27 0.0267
71 | 15 | 20 [136100| 6805 | PFTSOFOMO4 | 5o@05 21.83 12.93 0.0196
71 15 20 [136100| 6805 DFT'SéC/’\iADM 641 1@1 21.92 13.02 0.0200
71 | 15 | 20 |136100| 680.5 DFT'SéC/i';ADM 641 1@104 21.86 12.96 0.0198
71 15 20 [136100| 6805 DFT'S'C())/':I\EI’MZ% 50@25 19.76 10.86 0.0122
71 | 15 | 20 |136100| 680.5 DFT'Sg:,aMZ% 1@1 19.28 10.38 0.0109
71 | 15 | 20 [136100| 6805 |PTTSOrOM2%0) @104 19.08 10.18 0.0104
71 | 15 | 20 |136100| 680.5 | CP-OFDM QPSK |53@26 2269 13.79 0.0239
71 | 15 | 20 |136100| 680.5 |CP-OFDM QPSK| 1@1 2275 13.85 0.0243
71 | 15 | 20 |136100| 680.5 | CP-OFDM QPSK |1@104 2253 13.63 0.0231
71 15 20 [137600| 688 DFT'SI'B%FSiM PI2| 50 @25 24.11 15.21 0.0332
71 | 15 | 20 |137600| ess |PFTSOFDMPIZ) 4y 24.28 15.38 0.0345
71 | 15 | 20 |137e00| 688 |OF TS OFDMPI2l4 g0 24.07 15.17 0.0329
71 | 15 | 20 |137600| 688 DFTéSF;g}EDM 50@25 24.14 15.24 0.0334
71 | 15 | 20 |137eo0| ess | PTLEOPM | 1@ 24.32 15.42 0.0348
71 | 15 | 20 |137600| 688 DFTéSP'gEDM 1@104 24.07 15.17 0.0329
71 | 15 | 20 |137600| 688 DFT'S(')CZ\';ADMW 50@25 23.10 14.20 0.0263
71 | 15 | 20 |[137600 688 | PFTSOIOMIO) 4@ 23.37 14.47 0.0280
71 | 15 | 20 |137e00| ess | PTTSOPOMIO l1@10a 23.07 14.17 0.0261
71 | 15 | 20 |[137600 688 | PFTSOFOMO | 50@os 21.67 12.77 0.0189
71 | 15 | 20 |137600| 688 DFT'S('Q%ADM 641 1@1 22.14 13.24 0.0211
71 | 15 | 20 |137e00| ess | PTTSOFOMO l1@10a 21.77 12.87 0.0194
71 | 15 | 20 |137600| 688 DFT'Sg:,\EA’M 256 50@25 10.64 10.74 0.0119
71 | 15 | 20 |137600| 688 DFT'S'(g’:,aM 256 @1 19.29 10.39 0.0109
71 | 15 | 20 |[137600 688 |PTTSOrOM2%0)1@104 19.08 10.18 0.0104
71 | 15 | 20 |137600| 688 |CP-OFDM QPSK |53@26 22.56 13.66 0.0232
71 | 15 | 20 |137600| 688 |CP-OFDMQPSK| 1@1 2277 13.87 0.0244
71 | 15 | 20 |137600| 688 |CP-OFDM QPSK|1@104 2243 1353 0.0225
71 | 15 5 [133100| 6655 P DMPIZ 4@ 24.28 15.38 0.0345
71 | 15 5 |133100| 6655 DFTéSF;g}EDM 1@1 24.27 15.37 0.0344
71 | 15 5 |133100| 6655 | PFTSOFDM10 | 4 23.28 14.38 0.0274
71| 15 5 |136100| 6805 [PFToOFOMPI2) 41 24.20 15.30 0.0339
71 | 15 5 |136100| 680.5 DFTéSF;(S)EDM 1@1 24.11 15.21 0.0332
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71| 15 5 |136100| 680.5 DFT'%%';ADWG 1@1 23.23 14.33 0.0271
71 | 15 5 (139100 6955 |PFTSOFDMPIZ 4 24.22 15.32 0.0340
71 15 5 [139100| 695.5 DFTC')SI;(S)}EDM 1@1 24.24 15.34 0.0342
71 | 15 5 |139100| 695.5 DFT'SéC/l';ADM16 1@1 2317 14.27 0.0267
71 15 10 |133600| 668 DFT'SI'BOPFSiM PI2| 4 @1 24.35 15.45 0.0351
71 | 15 10 [133600| 668 DFTésF;g}EDM 1@1 24.29 15.39 0.0346
71 | 15 | 10 [133600 ees | PFTSOFOMIO ) 4@ 23.29 14.39 0.0275
71 15 10 |136100| 680.5 DFT'SI'g%FS?(MP'/Z 1@1 24.22 15.32 0.0340
71 | 15 10 [136100| 6805 DFTéSF;gEDM 1@1 24.23 15.33 0.0341
71 15 10 |136100| 680.5 DFT'S&;ADWG 1@1 23.23 14.33 0.0271
71 | 15 10 |138600| 693 (PFTSOFOMPIZ 4@ 24.18 15.28 0.0337
71 | 15 | 10 [13se00| 693 | PFI=OFPM | 4@ 2418 15.28 0.0337
71 | 15 10 [138600| 693 DFT'Sé%ADMm 1@1 23.13 14.23 0.0265
71 | 15 | 15 |13a100| 6705 |PFTSOFDMPI2) 4 24.37 15.47 0.0352
71 15 15 |134100| 6705 DFTéSP'gEDM 1@1 24.33 15.43 0.0349
71 | 15 | 15 |13a100| 6705 |PFTSOPOMIO) 4@y 23.33 14.43 0.0277
71 | 15 15 |136100| 680.5 PO OMPIZ 1@ 24.24 15.34 0.0342
71| 15 15 [136100| 680.5 DFTC')SF;SEDM 1@1 24.25 15.35 0.0343
71 | 15 | 15 [13e100| 6805 | PFTSOTOMTO) 4@ 23.21 14.31 0.0270
71 15 15 |138100| 690.5 DFT'SI'B%FS?(MP'/Z 1@1 24.11 15.21 0.0332
71 | 15 15 [138100| 690.5 DFTdSF;gEDM 1@1 24.18 15.28 0.0337
71 | 15 15 [138100| 690.5 DFT'S&;ADWG 1@1 23.08 14.18 0.0262
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Frequency Stability
NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict = Environment
Band (kHz) (MHz) (MHz) (ppm)

7 15 20 136100 6805  CPOFDM  yos@0  0.0041 PASS NV
QPSK

7 15 20 136100 6805  CPOFDM  yos@0 00047  PASS LV
QPSK

7 15 20 136100 6805  CPOFDM  yos@0 00022  PAss HV
QPSK

7 15 20 136100  680.5 deggEM 106@0  0.0008  PASS -30C

7 15 20 136100 6805  CPOFDM  yos@0 00012  PAss -20C
QPSK

7 15 20 136100 6805  CPOFDM  yos@0 00017  PAss -10C
QPSK

7 15 20 136100 6805  CPOFDM 060 00035  PAss e
QPSK

7 15 20 136100 6805  CPOFDM  yos@0  0.0031 PASS 10C
QPSK

7 15 20 136100 6805  CPOFDM  yos@0 00044  PASS 201C
QPSK

7 15 20 136100 6805  CPOFDM ' yos@0 00021  PAss 30°C
QPSK

7 15 20 136100 6805  CPOFDM 0600 00019  PAss 40C
QPSK

7 15 20 136100 6805  CPOFDM 0600 00016  PASS 50°C
QPSK
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

CP-OFDM

71 15 20 136100 680.5 QPSK 106@0 7.29 13 PASS
CP-OFDM

71 15 20 136100 680.5 QPSK 1@0 6.34 13 PASS
CP-OFDM

71 15 20 136100 680.5 16 QAM 106@0 7.26 13 PASS
CP-OFDM

7 15 20 136100 680.5 16 QAM 1@0 6.92 13 PASS
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N71(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

| H -+

ConCCan
Freq Ret ot (§) Radio Sid None

74948
76208
76608

7668

2870dBm

(00008
Info BW 25.000 MHz

- Nov26, 2024/ 3
Q9 C M2

N71(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

InpulZ 500 Abn 2008 g FieeRun  Cenler Frog 680 500000 MHz
GCon #IF Gain'Low  Counls. 1,00 W1.00 Mot

Con
Freaq Ref ot (§) Radio Std None

0008
Info BW 25.000 MHz

InpulZ 500 Abn 308 g FreRun  Cenler Freq 080 500000 MFz
G #FGan Low  Counls: 1.00M1.00Mpt

N71(20M)_CP-

OFDM_QPSK_Edge 1RB_Left Mid_CH

Stat CCDF N+
SIGHT Input RF Inpulz 500 Allen 20dB Tiig FreeRun  Center Freq 660,500000 Mz
Cor CCotr #F Gain. Low Counts: 1,00 M/1.00 Mpt
Freq Ret. Int (S) Redio Std' None

Average Povier
2127 d6m

38.08%at 008

35708
62508
63408
63708
63908
64008

6438

27.70dBm

N71(20M)_CP-OFDM_16
QAM_Edge_1RB_Left Mid_CH

N+
InputZ 500 Atten 20dB. Trig FreeRun  Center Freq 830 500000 MHz
Corr CCotr #IF Gain_ Low (Counts: 1,00 W/1.00 Mpt
Freq Ret: It (S) Rado Std None

70168

00048
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Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
7 15 5 136100 680.5 C%‘S'S:EM 25@0 4.4627 5.054
7 15 5 136100 680.5 C%%'RIM 25@0 4.4764 5.031
7 15 5 136100 680.5 C;' %’;\?AM 25@0 4.465 4.977
7 15 5 136100 680.5 2‘;&505 o 25@0 44778 5137
7 15 10 136100 680.5 C%ggEM 52@0 9.2511 9.973
7 15 10 136100 680.5 Cfg%'m'v' 52@0 9.2631 9.828
7 15 10 136100 680.5 & %'ZE,:AM 52@0 9.2194 9.828
7 15 10 136100 680.5 (;Eéog o 52@0 9.2394 9.96
7 15 15 136100 680.5 C%Sgg'\" 79@0 14.049 14.78
7 15 15 136100 680.5 Cfg%';ﬁ:/l'v' 79@0 13.998 14.79
71 15 15 136100 ss05 AN 79@0 14.066 14.81
71 15 15 136100 6805  GoOPM 79@0 14.004 14.7
71 15 20 136100 es05  TOEM 108@0 18.822 19.86
71 15 20 136100 ss05 RN 108@0 18.877 19.82
71 15 20 136100 ss05  TAM  108@0 18.829 19.59
71 15 20 136100 6805  GoOPM 108@0 18.839 19.88
Sporton International Inc. (Kunshan) Page Number : A4-7 of 26
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N71(5M)_CP- N71(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

InpulZ 500 Alisi 2048 Tig FreaRin |Canle Freq 6601500000 Mz
GorrCCorr Gate Of AvgiHoid 1001100

[Spectrum Anabzers
(Occupled
ol Fea 080 500000 iz
i o
c FroqRe, nt(5) #F Gain Lo Rodo Std None

Inpul 7500 Tig Fiea Rn
Con Gate: OF AvgiHoid. 100/100
FreqRet: ot (5] #FGan Loy Radio Sd Nove
Ref Lyl Offset 24.60 8
Ref Value 30.00 dBm

KEYSIGHT Input RE
T oy [Couping DC

Hh Ref Ll Offset 24,60 dB

Scale/Div 10.0 dB Ref Value 30.00 dBm

Center 680.500 MHz #Video BW 150.00 kHz' Center 680.500 MHz #Video BW 150,00 kHz" Span 10 MHz|
#Res BW 51.000 kHz Sweep 480 ms (1001 pts) 4Res BW 51.000 kHz ‘Sweep 4.80 ms (1001 pts)

dBm
99.00%

Occiipled Bandwidth
4476 Total Power
260008

Ocipied Bandwidh
4 Total Power
Transiit Freq Error 4764 Kz % of 0BW Power & Transit Freq Ertor % of OBW Power
XdB Bandwidh 5054 Mz xd8 B Bandwidh xd8
Nov 26, 2024

9l ? A

Noy 26, 2024

q ('ﬁ . ? 451:22AM

N71(5M)_CP-OFDM_64 N71(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ceoied W j

WZ 500 Alen20d8 i FiceRin  CanlerFioq 600 500000 N KEYSIGHT ot RF Iopu(Z 500 Al 2048 T FieeRun  CanterFraq 680 500000 NFiZ

Cor CCorr Gale: Of Avgltiold: 1001100 g DC Corr CCotr Gate Off Avgltold 100/100

Freq Ref. Int (S). #IF Gain Low. Radio Std None on Freq Ret. Int (S) #F Gain Law Radio Std None:
Ref Lvl Offset 24.60 dB

Ref Value 30.00 d8m

el
Ref Lvi Offset 24,60 dB
Scale/Div 10.0 dB Ref Value 30.00 dBm

Center 680.500 MHz #Video BW 150,00 kHz' Span 10 MHz
‘Sweep 4.60 ms (1001 pts)

Span 10 MHz
#Res BW 51.000 kHz

Center 680,500 MHz #ideo BW 150.00 kHz'
#Res BW 51.000 kHz Sweep 4.80 ms (1001 pts)

2Metrics
Occupled Bandwidih Occlipled Bandwidth
44650 MHz Total Power 265d8m 44778 Total Power
Transimit Freq Efror % of OBW Power 0% “Transmit Freq Efror % of OBW Power
X dB Bandwidth xd8 6,008 X dB Bandwidth xd8
¥ Nov 26, 2024
9cdA? 4:51:55AM

PA

)| Nov26, 2024

@9 45142AM
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SPORTON LAB.

FCC RF Test Report
N71(10M)_CP-OFDM_16

QAM_Outer Full_Mid_CH

(Gatlef Freq 660500000 Mz
AvgiHoid 1001100
Redio Std Nore

N71(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

[SpectumAraers
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Ref Lyl Offset 24.60 d8
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Ref Value 30.00 dBm
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Freq Ret ot (§)
Ref Lvl Offset 24.60 dB

1 Graph
Ref Value 30.00 dBm

Scale/Div 10.0 dB.

#Video BW 300.00 kHz' Center 680.50 MHz #Video BW 300,00 kHz* Span 20 MHz
Sweep 253 ms (1001 pts) #Res BW 100.00 kHz ‘Sweep 2,53 ms (1001 pts)

dBm
99.00%
260008

(Center 680.50 MHz
#Res BW 100.00 kHz
Occiipled Bandwidth
9.2631 MHz Total Power
% of OBW Power
xd8

Ocipied Bandwidh

9.2511 MHz Total Power

3.241 Kz % of 0BW Power Transiit Freq Ertor

9973 Mz xd8 B Bandwidh
Nov 26, 2024

Transiit Freq Error
45226 AM

XdB Bandwidth

N WP

Noy 26,2024
452:16AM

acM?

N71(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

(CanteFreq 560 500000 Mz
AvgHold 1001100
#F Gain Low  Rado Std Noe

N71(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Trig FieaRun  Cenler Freg 680 500000 Mtz
Gale Of AvglHou: 1001100
HFGan Loy Rado Std No

Atioh 2048 g Fres Ru
Gate Off

o

cupledBW. |
KEYSIGHT [nput RF InpulZ 5001

g DC Cor CCor
Freq Ret: It (S)

Allon 2068
Ref Lvl Offset 24.60 d8

inpul 25001
Coup ConGCan
Algn. O Froq Ret It (S)
Ref Lvi Offset 24.60 dB
Ref Value 30.00 dBm Ref Vajue 30.00 dBm

ScalelDiv 10.0 d8

Span 20 MHz| [Center 680.50 MHz #Video BW 300.00 kHz" Span 20 MHz|
#Res BW 100.00 kHz ‘Sweep 2,53 ms (1001 pts)|

#Video BW 300,00 kHz'
Sweep 2.53 ms (1001 pts)

(Center 680.50 MHz
#Res BW 100.00 kHz

2Metrics

Occlipled Bandwidth
9.2394 MHz

Total Power 237dBm

Ocaupied Bandwidih

9.2194 MHz Total Power

Transmit Freq Ermor % of OBW Power Transmit Freq Error 7431 kHz % of OBW Power
xd8 xdB Bandwidth 9.960 MHz xd8

X dB Bandwidth
0| Nov2s, 2024

4:52:47 AM

acl

)| Nov26, 2024
45236 AM

£ocm
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N71(15M)_CP- N71(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

InpulZ 500 Alisi 2048 Tig FreaRin |Canle Freq 6601500000 Mz
GorrCCorr Gate Of AvgiHoid 1001100

[Spectrum Anabzers
(Occupled
ol Fea 080 500000 iz
i o
o FroqRe, nt(5) #F Gain Lo Rodo Std None

Inpul 7500 Tig Fiea Rn
Con Gate: OF AvgiHoid. 100/100
FreqRet: ot (5] #FGan Loy Radio Sd Nove
Ref Lyl Offset 24.60 8
Ref Value 30.00 dBm

KEYSIGHT Input &%
T ep. Couplng DX

Hh Ref Ll Offset 24,60 dB
Scale/Div 10.0 dB Ref Value 30.00 dBm

(Center 680.50 MHz #Video BW 470.00 kHz' [Center 680.50 MHz #Video BW 470,00 kHz" Span 30 MHz|
#Res BW 150.00 kHz Sweep 1.67ms (1001 pts) 4Res BW 150.00 kHz ‘Sweep 1,67 ms (1001 pts)
dBm

99.00%
260008

Occiipled Bandwidth
Total Power 13.998 MHz Total Power
9 “Transmit Freq Efror 29.008 kHz % of OBW Power
n 14.79 MHz xd8

Ocipied Bandwidh
B Bandwidh

14,049 MHz
Transiit Freq Evror + % of OBW Power
XdB Bandwidth xd8

Nov 26, 2024

a9 A ? 4:53:23AM

Noy 26,2024

q ('ﬁ . ? 45314 AM

N71(15M)_CP-OFDM_64 N71(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ceoied W j

WZ 500 Alen20d8 i FiceRin  CanlerFioq 600 500000 N KEYSIGHT ot RF Iopu(Z 500 Al 2048 T FieeRun  CanterFraq 680 500000 NFiZ

Cor CCorr Gale: Of Avgltiold: 1001100 g DC Corr CCotr Gate Off Avgltold 100/100

Freq Ref. Int (S). #IF Gain Low. Radio Std None on Freq Ret. Int (S) #F Gain Law Radio Std None:
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Span 30 MHz
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Center 680,50 MHz #ideo BW 470.00 kHz'
#Res BW 150.00 kHz Sweep 1.67 ms (1001 pts)
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Occupled Bandwidih Occlipled Bandwidth
14.066 MHz Total Power 27.1d8m 14.004 MHz Total Power
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X dB Bandwidth 14.81 MHz xd8 6,008 X dB Bandwidth xdB
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N71(20M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH
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T op. [CoUnG DC oo

Cor
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1 Graph
Scale/Div 10.0 dB

(Center 680.50 MHz
#Res BW 200.00 kHz
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XdB Bandwidh

V26, 2024
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q ('ﬁ . ? -ff»ﬂ')SAM

o Freg 680 500000 NiFz
AvglHoid 100/100
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#F Gan Low

Ref Lvl Offset 24.60 dB
Ref Value 30.00 dBm
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Total Power
% of OBW Power
xd8
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FreqRef. fnt )

[Center 680.50 MHz
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Conducted Spurious Emissions

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

7 15 5 133100 665.5 OFDM 1@0 see graph -
BPSK
DFT-s-

7 15 5 133100 665.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 5 133100 665.5 OFDM 1@0 see graph -
QPSK
DFT-s-

71 15 5 133100 665.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

71 15 5 136100 680.5 OFDM 1@0 see graph ---
BPSK
DFT-s-

71 15 5 136100 680.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 5 136100 680.5 OFDM 1@0 see graph -
QPSK
DFT-s-

7 15 5 136100 680.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 5 139100 695.5 OFDM 1@0 see graph -
BPSK
DFT-s-

7 15 5 139100 695.5 OFDM 1@0 see graph PASS
BPSK

71 15 5 139100 695.5 OFDM 1@0 see graph ---

71 15 5 139100 695.5 OFDM 1@0 see graph PASS

71 15 10 133600 668.0 OFDM 1@0 see graph -

71 15 10 133600 668.0 OFDM 1@0 see graph PASS

71 15 10 133600 668.0 OFDM 1@0 see graph ==

71 15 10 133600 668.0 OFDM 1@0 see graph PASS

71 15 10 136100 680.5 OFDM 1@0 see graph -

71 15 10 136100 680.5 OFDM 1@0 see graph PASS

71 15 10 136100 680.5 OFDM 1@0 see graph -
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71 15 10 136100 680.5 OFDM 1@0 see graph

PASS

7 15 10 138600 693.0 OFDM 1@0 see graph

7 15 10 138600 693.0 OFDM 1@0 see graph

71 15 10 138600 693.0 OFDM 1@0 see graph

71 15 10 138600 693.0 OFDM 1@0 see graph

PASS

7 15 20 134600 673.0 OFDM 1@0 see graph

71 15 20 134600 673.0 OFDM 1@0 see graph

PASS

71 15 20 134600 673.0 OFDM 1@0 see graph

71 15 20 134600 673.0 OFDM 1@0 see graph

PASS

7 15 20 136100 680.5 OFDM 1@0 see graph

71 15 20 136100 680.5 OFDM 1@0 see graph

71 15 20 136100 680.5 OFDM 1@0 see graph

7 15 20 136100 680.5 OFDM 1@0 see graph

7 15 20 137600 688.0 OFDM 1@0 see graph

7 15 20 137600 688.0 OFDM 1@0 see graph

PASS

71 15 20 137600 688.0 OFDM 1@0 see graph

71 15 20 137600 688.0 OFDM 1@0 see graph

PASS
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N71(5M)_DFT-s- N71(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_ Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH
e -
, .

N71(5M)_DFT-s- N71(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

L —
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N71(5M)_DFT-s- N71(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH OFDM_QPSK_Edge_1RB_Left_High_CH

| PR B e
|
Pass

N71(10M)_DFT-s- N71(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left Low_CH

| — e
| !
s
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N71(10M)_DFT-s- N71(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH
e —— { I =

N71(10M)_DFT-s- N71(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH OFDM_QPSK_Edge_1RB_Left_High_CH
B e ————— , =
[Pass |
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